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AS/NZS 1530.1

Methods far fire tests on building materials, components and structures
Partl: Combustibility test Tor materials

m
1 Compirr Mare, Queunbeyan pSw 2620 I I‘I

B Pos S0 Aradilan AT 2012
0 et oe | viollsinelibdbin coinai | waa il cdin g | ARG 3 N0 255 41 F

bs

Reteratices:

Instructiors:

Standards Austrzlia Committee. Method for fire tests on bullding materjols.companents and structures Part]:
Combustibility test for moterials AS 1530.1-1994 R2016

Specimen Information
Specimen Name:

Specimen identification:

HMR ResCorm

Sponsor: ResCom Bullding Produtts Pty Ltd

Sponsor Address: B Pipear Street, Caboolture QLD 4510

Specimen Description: White concrete board with light green face

Construction of Specimen: The test'specimens are oylindrical and each has -
[a). Nominal diameter (mm): 448+015
b Namiaal feight [rm): 4599 + 0,18
fe}. Mominal volurms (cma); 7874+ 053
id}j: Nominal mass (g): 808 067
le}. Colour: White

Observations: Five (5) samples were tested in accordance with Australlan Standard 1530 Methods for fire testes on building

materizls, components and structures, Part 1- 1994: Cambustibilicy Test for Matarials.

Test Date: 15/06/2018 Issue Date: 7/03/2019

Expiry Date: t4/06/2023 Project Mumber; IGNL-1006-01-04 I01RGD

Result

Pararfetsy

Mean furnace thermocouple temperature rise:

Mean specimen centre thérmnmupie temparatura risa;
iean speciman surface thermocouple temperature rise:
Mean duration of sustained flaming:

Mean mass [oss:

Symbal Arithmetic
ATf 647 °C
aTe 19894 °C
ATs 457 %C

01
4691 %

Combustibility

The material is deemed NON-COMBUSTIBLE according to the test criteria specified in clause 3.4 of a5 1530,1- 1994

Note:

These test results relate only to the behaviour of the test specimens of the material under the 'pnr'I:Frl..l.hr conditions of the test, aned they are
not intendad to be the sale criteron for assessing the potential fire hazard of the matenal in use

Tast=d by

Darren Lsker

Reviewesd by Althorized by

flam Prakash Benjamin Hugheés-Brown

FIEAus! CPEng NER APEC Enginest IntPE (Aust)
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2. TEST CALCULATIONS

- - Symbol or Unit Hﬂlﬂ‘ﬂ Arithimstic
expression symbal 1 b 3 4 g [Main)
Atmospheric temperature. f’c | L, &0 _ 1730 [ 18,40 _ 20,40 . 15490
‘Humidity: HRH | 50,00 53.00 | 4250 4220 | 36,60
Huight I | 49,59 49.74 | 5005 50.24 | amaL 49.5%
Lrametesr d mm | ad 98 | 4334 | 4angg | aasE | @arye 4480
Initial specimen volurme v em' ‘ 79.39 78.18 7H.17 78.38 78,60 TH74
Anitial spedimen mass sl g ‘ BL50 BO-30 A1.50 #0.00 Bl.S0 B0LBD
Dunslty f kg/m’ | 52 102998 | 102940 | 1o20en | 100418 102615
Sample hotdar waght w B | i5.00 15,00 15.00 15.00 15.00 15.00
Finat specimen rmass it g | 43 50 450 | 4350 | azso 4250 42.00
e (sl .
! foss e 45,63 47.20 5.6 46,88 47.20 4E91
i msf}fmsl* 100 i i "
L 1 r
) Cumuiative total
Total duration of sustalned flaming of duration of & 0.04 .00 0.00 Q.00 G.00 0
flarming®
14 epeacy shiermRaobplé T c 745,10 15000 | 74470 | 74150 | 74560 243,40
temperature
vcxiionly Tl Srriomaple Tim © 772.00 83000 | TE7.00 | TELIO | H04.30 790 86
e pisrature
Wi ’?m”' il TH C 76695 Bin34 | 73479 | 7ien £07.24 784 39
tempEraturs
ZZL'““ Viermip SRR g °c 5,05 066 | 2318 | 251 096 547
‘Maimsm specimen penine . o
ke e Tem ( £08.60 111480 | '992.30 | 102310 |  294.5D IE7.86
Final specimen centrs thermosoupls .
temperatare Tef C GR5.00 7H6.15 | TOD9: | ®17.19 Bad.34 TER.72Z
Specimen centre thermuocolple . . ~
N SR ATe=Tem-Tef (s 123,80 IBES | 29135 | 110491 150 16 193,94
Moo spedimen surface
! 185, ! | z ;
DSt Tam (s 85.80 san.40 | 76330 | YE6.70 #U8.50 BO1.44
Final specimen surtace thermocoupie .

781, .14 ; ; B7
temp re Tl C 1.2 AAR3 73183 73625 0631 TR
speciman surface thermecouple . .

S e e ATs=Tem-Tsf c 798 0.96 .27 0,45 219 4.57
Test duration t min | B80S | S1B3 | S537 | 4007 | 4132 @ 5133
Ignis Labs Pty Ltd www.ignislabs.com.au
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FIGURE 1:

Test 1
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FIGURE 3:

Test 3
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FIGURE 5:
Test 5
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3. TEST PHOTOS

FIGURE 6:
SPECIMEN BEFORE AND AFTER THE TEST
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This alternative solution report serves as a certificate from professional engineer in accordance with Clause
A2.2(a)(iii) of the National Construction Code Volume One Building Code of Australia against
Performance Requirement EP1.4 This alternative solution report serves as a certificate from professional
engineer in accordance with Clause A2.2(a)(iii) of the National Construction Code VVolume One Building
Code of Australia against Performance Requirement EP1.4 This alternative solution report serves as a
certificate from professional engineer in accordance with Clause A2.2(a)(iii) of the National Construction
Code Volume One Building Code of Australia against Performance Requirement EP1.4

Ignis Labs Pty Ltd

Laboratory reference No: 2072-00-01
T:(02) 6111 2909

Facesimile :

mail @ignissolutions.com.au
www.ignissolutions.com.au

3 Cooper Place Queanbeyan East NSW 2620
PO Box 5174 Braddon ACT 2612

ABN: 36 620 256 617

1 N5



mailto:mail@ignissolutions.com.au

